UNCONFINED COMPRESSION TEST
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Water content, % e 479
Wet density, pcf B o N 101.6 ~
Dry density, pcf e 68.7 L
Saturation, % S 88.6 B R -
Void ratio S 14710 -
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Description: M GR CH3 W/ ARS SM
LL = PL= Pl = Assumed GS=2.72 Type: UNDISTURBED
Project No.: 19082 Client: URS Corporation
Date: 12/06/05
Remarks: Project: U.S. Army Corps of Engineers
TORVANE = 0.250 TSF Inner Harbor Navigational Canal
Source of Sample: IHNC-TFG-4U Depth: 15.8
Sample Number: 1B ,
UNCONFINED COMPRESSION TEST

Figure 1 EUSTIS ENGINEERING COMPANY, INC. |

Tested By: ZH Checked By: DP
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Unconsolidated Undrained s Tature, ps ? > 2
Sampile Type: UNDISTURBED Client: URS Corporation
Description: M GR CH4 W/ ARS SM, TR-WD
Project: U.S. Army Corps of Engineers
LL=90 PlL=24 Pl= 66 Inner Harbor Navigational Canal
Assumed Specific Gravity=2.72 Source of Sample: [HNC-TFG-4U Depth: 19.8

Remarks: TORVANE = 0.400 TSF

Figure |

Sample Number: 2B
Proj. No.: 19082 Date: 12-6-05

TRIAXIAL SHEAR TEST REPORT
EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH

Checked By: JS




Stress Paths:
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Client: URS Corporation

Project: U.S. Army Corps of Engineers
Source of Sample: IHNC-TFG-4U
Project No.: 19082

Depth: 19.8
Figure 2

Sample Number: 2B

EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH

Checked By: JS




UNCONFINED COMPRESSION TEST
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Specimen No. 1
Unconfined strength, psf 843.0
Undrained shear strength, psf 4215
Failure strain, % 5.8
Strain rate, in./min. .059
Water content, % 72.1
Wet density, pcf 94.1
Dry density, pcf 54.7

¢ Saturation, % 93.2
Void ratio 2.1045
Specimen diameter, in. 1.388 i
Specimen height, in. 2.930
Height/diameter ratio 211

Description: SO GR CH4 W/ ARS SM, SL, TR-WD

LL = PL =

Pl=

Assumed GS=2.72

| Type: UNDSITURBED

Project No.: 19082
Date: 12/06/05

Remarks:
TORVANE = 0.300 TSF

Figure |

Client: URS Corporation

Sample Number: 3B

Project: U.S. Army Corps of Engineers
[nner Harbor Navigational Canal
Source of Sample: IHNC-TFG-4U

Depth: 21.8

Tested By: ZH

Checked By: DP

UNCONFINED COMPRESSION TEST
EUSTIS ENGINEERING COMPANY, INC.
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Sample Type: UNDISTURBED Client: URS Corporation
Description: SO DGR & GR CHOA W/ WD
Project: U.S. Army Corps of Engineers
LL= 1906 PL=48 Pl= 148 Inner Harbor Navigational Canal
Assumed Specific Gravity=2.70 Source of Sample: IHNC-TFG-4U Depth: 23.0
Remarks: TORVANE = 0.300 TSF Sample Number: 4A )
Proj. No.: 19082 Date: 12-6-05

TRIAXIAL SHEAR TEST REPORT
EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH Checked By: JS
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Stress Paths: o indicates peak + indicates end

Client: URS Corporation
Project: U.S. Army Corps of Engineers
Source of Sample: [HNC-TFG-4U Depth: 23.0 Sample Number: 4A

Project No.: 19082 Figure 2 EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH Checked By: JS




3600

Results | - | “oiof -
Copsf | 4766 | |7 | -
¢, deg 0‘.0 |
Tan(¢) 0.00 -
w2400 -
o
-
w
o
n Joz
@
2 i
1200 —
X 7 T
0 1200 2400 3600 4800 6000 7200
Normal Stress, psf
1500 Specimen No. -1 2 3
R Water Content, 262.8 2469 265.0
1250 — | _ |Dry Density, pcf 16.6 17.9 16.4
T 8 | Saturation, 77.8 79.4 77.4
£ | Void Ratio 8.7818 8.0848 8.9080
2 1000 Diameter, in. 1.388 1.388  1.388
“ 2 A e Height, in. 2930 2930 2930
ﬁ / N T T Water Content, 3372  310.1 3421
» 750 — | D + | Dry Density, pcf 16.6 17.9 16.4
S SR R - 2 | Saturation, 100.0  100.0 100.0
2 N M BT 3 Void Ratio 8.7667 8.0634 8.8959
8 500 : Diameter, in. 1.387  1.387  1.387
‘ [ S B Height, in. 2.929 2928 2.929
. N o - Strain rate, in./min. 0.030 0.029 0.030
250 :
- Back Pressure, psf 0.0 0.0 0.0
0 _ R R Cell Pressure, psf 993.6 2995.2 5990.4
0 5 10 15 20 | Fail. Stress, pst 901.3 9493 1001.8
Axial Strain, % Ult. Stress, pst 787.7 848.0  968.5
oy Faiiure, psf 18949 39445 (992.2
Type of Test: .
Unconsolidated Undrained oy Failure, psf 993.6 2995.2 59904
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Description: SO DGR & BR CHOC W/ RT, WD
Project: U.S. Army Corps of Engineers
LL= 3606 PL= 194 Pl= 172 Inner Harbor Navigational Canal
Assumed Specific Gravity= 2.60 Source of Sample: IHNC-TFG-4U Depth: 29.7
Remarks: TORVANE = 0.270 TSF Sample Number: 6C
Proj. No.: 19082 Date: 12-6-05
TRIAXIAL SHEAR TEST REPORT
Figure | EUSTIS ENGINEERING COMPANY, INC.
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Checked By: JS
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Client: URS Corporation

Project: U.S. Army Corps of Engineers
Source of Sample: IHNC-TFG-4U
Project No.: 19082

Depth: 29.7
Figure 2

Sample Number: 6C

EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH

Checked By: JS




UNCONFINED COMPRESSION TEST
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Specimen No. 1

Unconfined strength, psf 7 403.6

Undrained shear strength, psf 231.8

Failure strain, % 8.1

Strain rate, in./min. 0.059

Water content, % L 34.5 ) B . _
Wet density, pcf o 111.9 . I
Dry density, pcf - 832 1 1 o o
Saturation, % L 90.7 - B )
Void ratio L 1.0253 N
Specimen diameter, in. 1.388

Specimen height, in. 2.930

Height/diameter ratio 2.11

Description: VSO GR CL4 W/ LYS CH, WD

LL = PL = Pl = Assumed GS=2.7 Type: UNDISTURBED

Project No.: 19082
Date: 12/05/05

Remarks:

Figure |

Client: URS Corporation

Project: U.S. Army Corps of Engineers

Inner Harbor Navigational Canal
Source of Sample: IHNC-TFG-4U Depth: 32.0
Sample Number: 7A

UNCONFINED COMPRESSION TEST

EUSTIS ENGINEERING COMPANY, INC.

M 4

Tested By: ZH Checked By: DP
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Description: SO GR CH4 W/ LNS ML
Project: U.S. Army Corps of Engineers
LL=75 PL=19 Pl= 56 Inner Harbor Navigational Canal
Assumed Specific Gravity=2.74 Source of Sample: IHNC-TFG-4U Depth: 33.7
Remarks: TORVANE = 0.200 TSF Sampie Number: 7C
Proj. No.: 19082 Date: 12-6-05
TRIAXIAL SHEAR TEST REPORT
Fiqure | EUSTIS ENGINEERING COMPANY, INC.
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Checked By: JS
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Stress Paths:
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Client: URS Corporation

Project: U.S. Army Corps of Engineers
Source of Sample: IHNC-TFG-4U
Project No.: 19082

Depth: 33.7
Figure 2

Sample Number: 7C

EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH

Checked By: JS




UNCONFINED COMPRESSION TEST
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Void ratio o ) 1.8232 .
Specimen diameter, in. i 1.388
Specimen height, in. ‘ - 2.930
Height/diameter ratio 2.11
Description: M GR CH4 W/ SL
LL = PL= Pl = | Assumed GS=2.74 | Type: UNDISTURBED

Project No.: 19082
Date: 12/05/05

Remarks:
TORVANE = 0.300 TSF

Client: URS Corporation

Project: U.S. Army Corps of Engineers
Inner Harbor Navigational Canal
Source of Sample: IHNC-TFG-4U
Sampie Number: 8B
UNCONFINED COMPRESSION TEST

EUSTIS ENGINEERING COMPANY, INC.

Depth: 50.8

Figure |

Tested By: ZH Checked By: DP




Unconsolidated Undrained
Sample Type: UNDISTURBED
Description: M GR CH4 W/ LNS SM

LL= 80 PL=23
Assumed Specific Gravity=2.74
Remarks: TORVANE = 0.300 TSF

Pl= 57

Figure |
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Type of Test: o5 Failure, psf 993.6 29952 5990.4

Client: URS Corporation

Project: U.S. Army Corps of Engineers
Inner Harbor Navigational Canal
Source of Sample: IHNC-TFG-4U

Sample Number: 9B
Proj. No.: 19082

Date:

Depth: 54.8

12-6-05

TRIAXIAL SHEAR TEST REPORT

EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH

Checked By: JS
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Client: URS Corporation

Project: U.S. Army Corps of Engineers
Source of Sample: IHNC-TFG-4U
Project No.: 19082

Depth: 54.8
Figure 2

Sample Number: 9B

EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH

Checked By: Js




UNCONFINED COMPRESSION TEST
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Height/diameter ratio | 211

Description: SO GR CH4 W/ SIF

LL= PL = Pl = Assumed GS= 2.60 Type: UNDISTURBED
Project No.: 19082 Client: URS Corporation
Date: 12-6-05
Remarks: Project: U.S. Army Corps of Engineers
TORVANE = 0.300 TSF Inner Harbor Navigational Canal
Source of Sample: IHNC-TFG-4U Depth: 81.8

Sample Number: 208

UNCONFINED COMPRESSION TEST
Figure | EUSTIS ENGINEERING COMPANY, INC.
e = Y9 LUNVIFANT, IING.

Tested By: ZH Checked By: JS




Uconsolidated Undrained
Sampie Type: UNDISTURBED
Description: ST LGR CL4-S

LL=36 PL=11 Pl= 25
Assumed Specific Gravity=2.70
Remarks: TORVANE = 0.300 TSF

Figure |
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Axial Strain, % Ult. Stress, psf 1723.7 18013  902.5
oy Failure, psf 3121.1 58242 7451.0
Type of Test: o, Failure, psf 993.6 29952 5990.4

Client: URS Corporation

Project: U.S. Army Corps of Engineers
Inner Harbor Navigational Canal )
Source of Sample: IHNC-TFG-4U

Sample Number: 21B

Proj. No.: 19082 Date:

Depth: 85.8

12-6-05

TRIAXIAL SHEAR TEST REPORT
EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH Checked By: JS




5000 1 l 5000 5 ’
4000 4000
24 w
» »
g 3000 g 3000 e e el
h . N ;
s 3 54
© ©
= 2000 = 2000
33 D
- [m)
1000 1000
0 0
0% 10% 20% 0% 10% 20%
5000 3 5000 4 : f
4000 e e e 4000 B .mé_;._4__._;.__,._.__.._j;_._..,ﬂ~_
17 »
0 » ‘
g 3000 N S g 3000 R SN S N
s & s 4
© ©
> 2000 > 2000
® @
a) Q
1000 1000 T e
0 0
0% 10% 20% 0% 10% 20%
2400 Peak Strength
Total
a= 1066.6 psf - ~
a= 0.0 deg
tan a= 0.00
1600 — ke _
- : i
Q G 4 - e
s : :
i
800 - e —
|
B} i
0 ;
0 2000 4000 6000 8000 10000 12000
P, psf

Stress Paths:

o indicates peak  + indicates end

Client: URS Corporation

Project: U.S. Army Corps of Engineers
Source of Sample: [HNC-TFG-4U
Project No.: 19082

Depth: 85.8
Figure 2

Sample Number: 21B

EUSTIS ENGINEERING COMPANY, INC.

Tested By: ZH

Checked By: JS




PARTICLE SIZE DISTRIBUTION TEST REPORT
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inches number
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EUSt iS Project No.: 19082

Engineering

Company,

Inc.

Project: USACE - IHNC

Date: 12-14-05

Data Sheet No. _




PARTICLE SIZE DISTRIBUTION TEST REPORT
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Sample

information:

®Bor |IHNC-TFG4U,Sample 13
GR SC1

Remarks:
Sampie depth 65.5"
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